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1. FE5LHG 28 (SAMPLE DESCRIPTION):
44 TR A e A - FEL A FE AR 5 18650-4S14P
Sample Name Rechargeable Lithium- lon Battery Model
Battery Pack

ZHEAL: PRI S RE LB A PR A ]
Client Howell Energy Co., Ltd
FHE ST YT 53 D E s 14 BI#1010
Add. Of Client B1010 Genzon Times Square, Longgang Center, Shenzhen, P.R, China
AT RN TS e R A TR A ]
Manufacturer Howell Energy Co., Ltd
FRPREEE 14.8V WUE 2 B 36.4Ah sty /
Nominal Voltage Rated Capacity 538.72Wh Trademark
5 e L 8A T RELE 25.5A i H U L 500mA
Charge Current o E Ui End Charge Current

Maximum

Continuous

Charge Current
22 11 B R 11.0V SRR 25A 75 KR H 16.8V
Cut-off Voltage M.aX|mum Limited Charge

Discharge

C Voltage

urrent

N E RN 56 F A 5 18650 FR A A 2600mAh
Cells Number Cell Model Cell Rated Capacity
M T 46 B 202142034 01H MARZE R AW | 20214203 H 18H
Client date Mar. 01, 2021 Finished date | Mar. 18, 2021

2.3 )75 (REFERENCE METHOD)

(BEE ERX TR T ) N PB—IR I A FRUEF )
(ST/SG/AC.10/11/Rev.6/Amend.1&ST/SG/AC.10/11/Rev.6/Amend.1)

{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria) (ST/SG/AC.10/11/Rev.6/Amend.1&ST/SG/AC.10/11/Rev.6/Amend.1).
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3YIRIE (TEST ITEM)

1.5 R, (Altitude simulation) 544 5B 45 (External short circuit)
2.1 K56 (Thermal test) 6.4 T3 (Impact )
3.X5f(Vibration) 7.5 £ 75 e (Overcharge)

4.3 (Shock) 8.8 i (Forced  discharge)

A ARG T A FH )& A T B

Maijor instruments of measurement used in the test:

IS E ANkt ETRe) REHEA R
Name of equipment Serial No. Due Date
/Model

PP e 22 IR IR g8 A SE-132 2021-10-10

Low Pressure Test Machine SE-137 2021-10-10
BE-DY-125

D SERIRIFat]

High and Low Temperature

Chamber

BE-THK-150M8

Roe SE-439 2021-10-19
. . . SE-440 2021-10-19

Vibration Machine

EV103VT650VC Susb-2 SE-133 2021-10-10

Wibahd 5

Shock Machine
HSKT-10
TR R 3a AL
Thermostat Short-circuit

Testing Machine
BE-1000W

fE 1AL SE-136 2021-10-10
Impact Machine SE-172 2021-10-19

BE-5060

25V 10AFE L 78 e e (S

Battery Charge and Discharge
Machine

CT-3008-25V10A-NA
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5. Fl R, FREESA:
Place and Environmental Conditions of the test
A RN ZEAG AR A TR ] e th 5206 =5 I (2045) CHHYHEE (40~70) %RH

Place Temperature R.H.

6.1t 45 1 (CONCLUSION)

M H FEdh R ATHRUE 45t

ITEM SAMPLE NUMBER STANDARD CONCLUSION

1 AR B1~B4, B5~B8 \

BIERL it (PASS)

(Altitude simulation)

I 1456 (Thermal test) @it (PASS)

5 (Shock) ‘it (PASS)
- UN38.3

(External short circuit)

i (Impact ) C21~C25 1\t (PASS)

k£ #5 B (Overcharge) | B1~B4, B5~B8 wig (PASS)

i C1~C10, C11~C20 @i (PASS)

(Forced discharge)

18 (Notes) :
B1~B47y 55— e il F ) 1 5 42 FE FRR S RO L
Batteries at first cycle in fully charged states;
C21~C25: 9% — N FE A ] 50% 14 E A RS R LS
Cells at first cycle at 50% of the design rated capacity;
C1~C10: 55 — 4> el A S e A T RS O FLE
Cells at first cycle in fully discharged states;
B5~B8:7y 50/ Fe i Hi JE 4 f 5 4 A FIR ZS O EELL,;
Batteries after 50 cycles ending in fully charged states;
C11~C20:7y 50/ Fe e A 4 Je 5 A i FIR S RO FELES
Cells after 50 cycles ending in fully discharged states.
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73t (TEST METHOD)
/N e B E A 2 LI 3 TR e TAE T.5, &30 T.6F0 T8Nl AR A Skt ad if i1y e ek
B, 86 T.7RT DMERRSE R RE TAE TS AR sl 61T, DU AR 72 s Ji
FH T ER A
[ B R B RO
[T B (%)= (M1-M2)/M1 *100

X M1ESZIERTHIE &, M22iliGfmrF &, AN i N TRETFEE, BN 5 &
j{jﬁ%”o
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%) = (M1-M2) / M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not

exceed the values in Table blow, it shall be considered as “no mass loss”.

e A e M IDik=<inFNYEN

Mass M of cell or battery Mass loss limit
M<1732(9) 0.5%
1g<SM<757%(g) 0.2%
M>757(g) 0.1%

T. 1 EEARL
TR IG FE AR FE L2 N AE R D 5 TR T 1.6 THAFIEFBEIRE /(20°C £5°C) FAEMED  6/)iT,
FURE MM BT, THER. AR, B, kdk, IF AR50 e Ek g 7R iR 56
JE TR B A/ N T HAE M TIX — SLAG AT R ERY 90%, A JSHL R Y ERANE H T2 2 i R 2SR 86
A E i 2H
T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.20R 156

TR IG H ML AN E A 2 N SRR G TR E S5 T 72°C £ 2 CHISIE TIEIRED 6/, 575 FHER ISR E S
T-40°C £ 2° CHISRIE FAFED 6/0t, PIAMRSRIR IR IR EE 2 (8] F0 ke R [R][E] Ry 3050 Bh, HFRFE
AT, FERk 100K, BEAEIPTA AL R & A E R IR E (20°C£5°C) FAFEL 24/, YT K
AU AN e 2, BRER TR IR IR RO R 2R AN 12/,

FURE MM B, TTHER. TAA, ATk K, IR 50 ik d g 7R iR 56
JE T B AN F AR T IR GG AT R 90%., A 2% R A R IE I F5E M R SRR 56 B
USRIzttt
T.2 Thermal test
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Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 £ 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 £ 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.3%&5)

et AN e A B TR R, ABARISIERC MY, T RerErf rl 58 G REIRE), RGN 15X
Wi, SHEFAREURE THzFn 200Hz2 (6], (ERIZE] 7Hz, BEEH 1550%h, X REhd Rt = M A
T [EL A 2SN R — T M R 3T 129K, RS /AT, Herh —ANRSNT A2 v T L,

PENEAERH, YWEFEAR 12 Twrd g (Emf/MlEmg) , vt 12Tk
L N:DIEchiE RSN IS

S AL AN N A o M THZIF AR, PRFF AQEORINRE, FNEHIFAE]  18Hz, VA IHREIECR
FF7E 0.8mm (EAZR 1.6mm) , FEIEIGERENE f RINHREDAR] 89 (iR 50Hz) o s KAmH
FEORFEE 8gELENFI=RIENE] 200HzZ,

SRR HA © M TRZZIF a6 PREF 1gnAOBEINE BE ELBFROAB]  18hfzZ, SR RHRIE IREF(E
0.8k (EATRE 1.62K) JHHEMFRE R FEIMELEIRD] 2gn (FERLH 256k28) . FHE(E N
TRFFE 2gnELEFRIEINE] 200/#2%,

FUReE AT B, TR, MR, oREIEE K, JF BN R EE He it s B 2 R R G
J T B B A/ N B T — R GG AT R ERY 90%., A JSH R AV ZHRASE T2 2 i Bk AS A 1086
e 2H
T.3 Vibration
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries). For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz).

A peak acceleration of 8 gn is then maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 8gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
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immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T4

T2 06 R T L ZE U S 2R R R TR IR G 2 b, SR SR MR IG FR A BT A 2 Ak, A
FEL AT A LZE 24 3 S R IR L 150g AT ki 5 £f [A] 6220 RY - IE ikl s, fo:1> e F AL 2 0T/
=N HARTR EA E it B H A A AR TE DT 285 IRy, 5 BT Mg ki, Sk
18,

RIS et R B LA 445 e KNI BE 50g RNk RrSist (6] 11 2R ey Bkl o, 4 s
BRI E =AM A TR E R L TN IE T M 4d ki ds, #08 BT Mg = kifd:, Sz
187k,

FUReE AT B, TP, oA, oRERnIEE K, JF BN IR EE He it s F 2 L E R G
JE TR B A/ N T HAE S TIX — B8 AT ERY 90%, A IS HL A BERANE H 72 2 i IR S #1886 i
e 2H
T.4 Shock
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a half-sine
shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds. Each cell or battery shall be
subjected to three shocks in the positive direction followed by three shocks in the negative direction of
three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks. However,
large cells and large batteries shall be subjected to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds. Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of three mutually perpendicular
mounting positions of the cell for a total of 18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.55 50T

T E AR I F e M ZE AOTRL B, AN RIR RS 55°C £2°C, RAfEH e EhsHE 55°C +
2°C Tegz MOV N O ARKIIO RS S5, X — RS S A E e h sl R 4 A 2 iR EE (R 1 B 55°C +2°C
JEREED 1/,

SR L B A A IR EE R AR T 170°C, R HAF IR TR KRGS 6/ PN BRI, Tohl
A, Tk,

T.5 External short circuit
The cell or battery to be tested shall be temperature stabilized so that its external case temperature

reaches 55 * 2 °C and then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 55 £ 2 °C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 55 + 2 °C.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.6f /B &

fid: GEM TEEAN/NT 182 KA i)

TR B T Bt DR R, — R 316U RN IR L, URRELAE
15.82 K +0.122K, KEED 6K, sChMmKimrE, MOFH LKA, - 91Tm+01T

bk R R E 4 XV 2 #E e 5t = Tl AR UL 7R
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SURYEFEM 611 2.5 K S AR IS BIEIRFIAAEAE S, B — AN LA R, Yo A B R E ) A
/INBEE [ELEE BB BN LAYE], EEFESCE E N T 0| S ER K SRR B 90K T,

B R IR, PN G- R AT I BB AR T DRI ELRE 15.8 £0. 12 K B Hh 3R fm A\
PR, MRS R,
T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.

FriE GRFER, 4%, Bim/gilammEs/ T 18Z KM ERER i)
F LB T I FE BT E PR AN AR Z [RIBFFE,  FEIBEBIFNR, AR5 — A Hfln RIS EE R AT
15K, BRHEFFET, EREIHILLT =MiFile — :
(a) AN /&R E| 13KN+0.78KN ;

St 5 N .
(8) AR A ey OO ™ot e,

—HSRBIRRES], HE TR 100mVECE 2%, sl iE B0 KRR R 50%, Bl fRERE /T,
PR T e R0 R M B B ) — T Jt s, 1T/ T 72 L 0 M RS S i e, [ i b S A5 2 Tl
FE[E Y7 A

AN BT U RGBS, AR AR ES 6/, B0 R 2 e A HeA
TR 56 A AL T R LA T

ZER AT AN R E AN 170°C, IF BARIRIE R T ARG E 6/ NN R, ok

Ko
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

otk R VR TH 28 XK VG £ 5 fa Hisf — Tl RARRUAE 7R
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Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there is no disassembly and no fire during the test and within six hours after this test.

T.7 e
FE HeL FEL S A Z0 A X P A Y e R R S ERL R BRI P . RIS A B/ N A T
(a) iAW AYFER AR T 18V, IREGHY IR /]NFE N e FE M 4 55 K 78 L R R O PR 5 B
22V T RYE/INE
(b) fliEpH A INAYFEE R T 18VEY, TGRSR/ NEEERDY & R TEHEER 1.2,
RIGRAEFF BRI F T, TG RINTRING 247N,
FUR e s A RS R AR IR e T RN TERIK, ok K,
T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

T8l

A FEMBAERF SRR AL 5 12VIEH A FE R AR A AL A LT A8 T 1) 1 P 2 T ) R R FL R 5
TR R e

3 2 R/ NFIATUE (B A ERL PR e - A B R R, (TSRS HH A E OB ER, oA e L R T
JUCERL, AR (i) N 5 T L E A B R A A6 1 5 FEL T

LR e B R IR B R TP A AG fe T RN BRI, Bt K,
T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

bk R R E L XV 2 #hE e 5 s = Tl AR UL 7R
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8.MiX# TEST PROCEDURE

e5reH Marking

¥

FiAEE  Pretreatment

v

+ v * v
- - C21-C25 B1-B4 C1-C10
¢ B5-B8 C11-C20
i AR
Altitude simulation
NS EY
Thermal test v v v
B J' L fiiif; Impact JONERiEE) CElilYGE)
PRZh  Vibration Overcharge Forced discharge
Pz J' Shock
SIS LI
External short ircuit

¢ hd ¥ Y

'

B Analysis
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9.Mi%E DATA
T.175 EE RS (Altitude simulation)
L kAT Pre-test Wi After test  |FiE=#i HIESH (L8R, X, R
Ui T & HLE T HLE Mass loss | Voltage |i&, m¢Zifntd k (&
No. Mass Voltage Mass | Voltage (%) loss (%) /E\\/e/hether leakage
kg) | AV) (ko) | (V) venting, disassembly,
rupture, fire (Y/N)
BT 2087 | 14282 | 2987 | 14282 | 0.000 0.000 N
B2 2.983 14.286 2.983 14.286 0.000 0.000 N
B3 2.989 14.290 2.989 14.290 0.000 0.000 N
B4 2.985 14.684 2.985 14.682 0.000 0.013 N
BS 2.987 14.282 2.987 14.282 0.000 0.000 N
B6 2.984 14.284 2.984 14.284 0.000 0.000 N
B7 2.982 14.288 2.982 14.288 0.000 0.000 N
B8 2.983 14.286 2.983 14.286 0.016 0.000 N
T.2{E Nt (Thermal test)
EER ) MIi&AT Pre-test WAE Aftertest |=megm |mE=H |[LskR, 5 ®
Yt P FE pil=s HE Mass loss | Voltage |i&, f¢Zifndd k (&
No. Mass Voltage Mass Voltage (%) loss (%) | /&)
(ka) | R(V) (ka) | R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
B1 2.987 14.282 2.985 14.272 0.067 0.070 N
B2 2.983 14.286 2.982 14.271 0.034 0.105 N
B3 2.989 14.290 2.986 14.279 0.100 0.077 N
B4 2.985 14.684 2.983 14.672 0.067 0.082 N
B5 2.987 14.282 2.984 14.270 0.100 0.084 N
B6 2.984 14.284 2.980 14.270 0.134 0.098 N
B7 2.982 14.288 2.980 14.275 0.067 0.091 N
B8 2.983 14.286 2.980 14.271 0.101 0.105 N
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T.3#Rz5f(Vibration)
EER) MHXAT Pre-test e Aftertest | m&=# | ESH | FEBHE, S, i
7 i HE | & B | Massloss| Voltage |, m&Fnk k (&
No. Mass Voltage | Mass Voltage (%) loss (%) /E\\lilh -
- S ether leakage,
(ka) V) (kg) Rv) venting, disasser%bly,
rupture, fire (Y/N)
B1 2.985 14.272 2.985 14.272 0.000 0.000 N
B2 2.982 14.271 2.982 14.271 0.000 0.000 N
B3 2.986 14.279 | 2.986 14.279 0.000 0.000 N
B4 2.983 14.672 2.982 14.670 0.034 0.014 N
B5 2.984 14.270 2.984 14.270 0.000 0.000 N
B6 2.980 14.270 2.980 14.270 0.000 0.000 N
B7 2.980 14.275 2.980 14.275 0.000 0.000 N
B8 2.980 14.271 2.978 14.271 0.067 0.000 N
T.4:(Shock)
FELL WA AT Pre-test MHA/E Aftertest | FiE=#i | EESH | A LBR, B, #
EEE [Gig:y FE s FE Mass loss| Voltage |k, f¢Zifnid k (&
No. Mass Voltage = Mass Voltage (%) loss (%) | /#5)
(kg) R(V) (kg) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
B1 2.985 14.272 2.985 14.272 0.000 0.000 N
B2 2.982 14.271 2.981 14.271 0.034 0.000 N
B3 2.986 14.279 2.986 14.279 0.000 0.000 N
B4 2.982 14.670 | 2.980 14.664 0.067 0.041 N
B5 2.984 14270 | 2.984 14.270 0.000 0.000 N
B6 2.980 14.270 | 2.980 14.270 0.000 0.000 N
B7 2.980 14.275 2.980 14.275 0.000 0.000 N
BS 2.978 14.271 2976 14.271 0.067 0.000 N
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T.54 M4 1 (External short circuit)

Fg% 7> No. H L AICRE, R, X B/E)
Peak temperature (C Whether disassembly, rupture, fire (Y/N)
B1 59.4 N
B2 57.2 N
B3 56.8 N
B4 55.2 N
B5 58.3 N
B6 59.7 N
B7 56.5 N
B8 55.1 N
T.6f#d (Impact )
FgE > No. H e T B A TR K (BIE)
Peak temperature ('C Whether disassembly, fire (Y/N)
C21 885 N
C22 954 N
C23 100.5 N
C24 87.6 N
C25 98.7 N

T.73) & 75 s (Overcharge)

Eithgs 5 No.

A TR R (/)

Whether disassembly, fire (Y/N)

B1

B2

B3

B4

B5

B6

B7

B8

ZZ\Z1Z22Z2EZ2 | Z2Z2

Hiktk: ) IRAE TR 54 X 7Y & 4578 e B 55 = Al X ARRIUAL 7R
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T.85: il Ji s (Forced discharge)

HEigEE  No. BHIRIRE K GBI
Whether disassembly, fire (Y/N)

C1

C2

C3

C4

C5

C6

Cr

C8

C9

C10

C11

C12

C13

C14

C15

C16

c17

C18

C19

Z\1ZI1Z2Z1Z2Z2Z2Z2Z2Z2Z2Z2 2222z iz2z 2

C20

itk R VR T 22 X6 £ 0 fa Fisf — Tl RARR UAE 7R
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10.F45 % A (Photos  of the Sample)

FfitL(Battery)

iy b
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77 (DECLARATION)
LIRS B« (B E TR S B i R B — IR T
(ST/SG/AC.10/11/Rev.6/Amend.1&ST/SG/AC.10/11/Rev.6/Amend.1)

« United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of
Tests And Criteria)) (ST/SG/AC.10/11/Rev.6/Amend.1&ST/SG/AC.10/11/Rev.6/Amend.1)

2. MHKAZES =« TRYIZ R AR A PR 22 7]
otk TTIRAE RN R L X PE & N R B = T ARRIU AR

Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China

3. AIRE AR EYANHER,
This report shall not be revised and deleted.

4. AR BRI LS R RIGRE S A K,
The results only related to the items tested.

5. AIRETERGRINZ ERE M A R AT iF vl E 0L N AR TEE, T7H2 .,
This report shall not be published as advertisement without the approval of Shenzhen
Anbotek Compliance Laboratory Limited.

6. BRIEETBE M, A MITCIRINLIGFRGMIAR A FR 2 =] 5 HEHEAR TR & A1 5 & i,
This report shall not be copied partly without the written approval of Shenzhen Anbotek
Compliance Laboratory Limited.

**********:IJ:E%:é%;ﬁ**********

End of report
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